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12.1.1 Table and Cabinet Assembly (JTAS-12-DX) — Exploded View
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12.1.2 Table and Cabinet Assembly (JTAS-12-DX) — Parts List

Index No Part No Description Size

1o, JTAS10-1....cceeveneen. LOCK KNOD ...t e
2 e, JTAS10-2......ccuvvveee. Miter Gauge BOY ........ccooecviiiiiiiee e e
3 TS-1540031 .............. HEX NUL. ..o M5 i
R JTAS10-4....ceee. POINLET .t cee e e e e e saaea s
5 JTAS10-5...ccceeieeen. SEOP LINK .. e
6., TS-1521011 .............. SoCKet Set SCreW .......ccveveriiiiieiiee e MAX4........oovveeenn.
T o, JTAS10-7 ..ccveeeenen. Special Pin ... M3X6...ceveeeeiiennnn
8 i TS-2205201 .............. HeX Cap SCreW.......cccoiuieieiiiieie e M5X20......cceviueennn.
9 e, JTAS10-9....cceeveeeeen. GUIE B ..o et e e
10, JTAS10-10.........cee.. GUIAE WASKHET ...ttt et e e
11, JTAS10-11................ Flat Head SCrew .........ccccceviiiiiiineceee e, MBX8......eveeeiiennnn
.................. JTAS10-MG .............. Miter Gauge Assembly (#1 thru 11).......cccccceees voviiiveieeeeeeiiiieeenn.
12 e TS-0267041 .............. Socket Set SCreW .......cccveveeriieieiiiee e 1/4"-20x3/8" .........
13 ., JTAS12DX-13........... TaADIE INSEIT... it e e
13A......... JTAS12DX-13A......... (D= Vo (o I [0 51T o PRSP RT
14 .. JTAS12DX-14 ........... JLIE: L] L= PRI
15 . JTAS12DX-15........... Left Table EXtension...........ccccovviieeniiieeenen. 31-1/2"L x 10"W...
16 .. JTAS12DX-16........... Inner Table EXtENSION........cccocovieiiiiiiecee, 31-1/2"L x 23"W...
17 . JTAS12DX-17 ........... Outer Table EXtENSION ........ccceveiiiieieiieeeee, 31-1/2"L x 23"W...
18 . TS-0061051 .............. HeX Cap SCreW.......cccoiueeieiiiieae e 7/16"-14x1-1/2"....
19 . TS-0720101 .............. LOCK WaSher.........oeeiiiiiieiiie e 7116 oo
20 .. TS-0680051 .............. Flat Washer ... 7116 oo
21 i, JTAS12DX-21........... [T o T PSRRI
22 i, JTAS10-22W............. SWILCH PIALE ....eiiiiiii i e
23 e JTAS12-23 ... Magnetic SWItCh ..........cccooieiiiiiiiie e, 5HP, 1 Ph, 230V..
24 .. TS-081C052.............. Pan Head SCrew..........cccceviiieiiiiieeee e, #10-24x3/4 ..........
25 . TS-0680031 .............. Flat Washer ..., 5/16" .oiiiiiiiain
26 ... JTAS10-26................ Strain Relief BUShING ..o e,
A JTAS10-27......cccvveee. Strain Relief BUSHING ........coovciiiiiei s e
28 e, JTAS10-28................ TAP SCrEW...eeiiiiiiie it et M5X10.....ceeeiiaennne
29 i JTAS10-29.....ccoueeeen. (7] (ol o F- 1= J PR OUPRPUPR
110 B JTAS12DX-30........... Identification PIAte ...t e
31, JTAS12DX-31........... Power Cord (switch to motor) ...........ccccceeeeeennn. 12AWG x 3C .......
32 i JTAS12DX-32........... Power COrd........cueiiiiiiiiiiiieeiee e 12AWG x 3C .......
33 JTAS10-33.....cccuveen. Power Cord SIEEVE........cooiiiiiii et e
34, JTAS10L-34.............. T SCAIE ... e
35, JTAS10-35................ Warning Label..........oooiiiiiiiiie s eeee e e e
36 e, JTAS10-36................ JET LADEL ..t e et
Y A TS-0720081 .............. LOCK WaSher.........oeviiiiiieiiie e 5/16" .ooiiiiiiain
38 i, JTAS12DX-38........... (071 o] o1 R OUPRTUPR
39 i, TS-1482101 .............. HeX Cap SCreW.......cccovuieieiiiieie e M6EX50......cccvcueennn.
40 .....c........ TS-0680021 .............. Flat Washer ..o /A" i,
41 ... JTAS10-41 ................ 5] o] 1] 1o PRSP RT
42 oo, JTAS10-42................ FOAM SHP .o ereee e e
43 .. JTAS12DX-43........... MOEOT COVET ...t e e e e e
44 .............. TS-1541021 .............. Nylon Insert Lock Nut .........cccccevveeiiiiciiiieeeeen, MG ..o,
45 ..o JTAS10-45................ HANAIE ..o e e
A7 TS-0210011 .............. Socket Head Cap SCreW.........coevvveeeeiieierennnnnn. 7/16"-14x3/4" .......
48 ... TS-0680011 .............. Flat Washer ... /16" i
49 ... JTAS12DX-49........... LOWET PANEl ...t e
50 .. JTAS10L-50N............ DuUst HOSE AAPLET ....cceei ittt e e e e
51 i, JTAS12DX-51........... SWILCh BracCe Kit........oooiiiiiiiiiiiie it riie et
52 i, TS-081C062.............. SCIEW ...ttt #10-24x1 .............
53 . TS-0560071 .............. HEX NUL. ..o #10-24 ...
54 .. TS-0733031 .............. Star Washer ..., #L0 s
55 .. JTAS10L-55.............. [ (00 S (=T =) I PP PEPR
56 .eiiiinnn. TS-0680021 .............. Flat Washer ..o /4" ...
57 i, TS-0720071 .............. LOCK WaSher.........oeiiiiiiiiiie e /4" ...
58 ., TS-0207031 .............. Socket Head Cap SCreW.......cccvveveeeeiiiiviieeee e 1/4"-20x5/8"
59 .. JTAS10L-59.............. HOOK (SMall).......eeiiiiiiie e ceverrrare e e e e



Index No.

Part No.

TS-0561011 ..............
JTAS10L-61..............
TS-0081031 ..............
TS-1540071 ..............
JTAS12DX-64...........
STRIPE-1-3/4............

Description

HEX Cap SCreW......uvveeiiiiiiieiiiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeees

Hex Nut

Leveling FOOt.......ccccveeiiiiee e
Stripe (NOt SHOWN)......coviiiiiiiiieee e,
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Size Qty
L/4"-20" oo 6

1
5/16" X3/4" ..o 8
1Y O 2
MI10 X75 ..eeiiieeiieeiens 2
1-3/4” wide........ per 9.12 ft.



12.2.1 Trunnion and Motor Assembly (JTAS-12-DX) — Exploded View
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12.2.2 Trunnion and Motor Assembly (JTAS-12-DX) — Parts List

Index No Part No Description Size Qty
101 ............ JTAS12L-101............ ADOE NUL .ttt treeesse e e e e aaee e e e enreeeeannneaeans 1
102............ JTAS12DX-102......... F Y g0 gl o oo [ PSR SP 1
104 ............ JTAS12DX-104......... ATDOr WIth FIANGE......c et e e 1
105............ JTAS12DX-105......... K BY et 1/4"x1/147x1-3/4"............. 2
106............ BB-6005Z7................ Ball BEAriNg .......cccueeeiiiiiiiiiiiee e 6005ZZ.....ccvveeeiieane 2
107 ... JTAS12DX-107 ......... WAVE WASKET ...ttt eee ettt et ee e e e e e e e e e enees 4
108............ JTAS12DX-108......... Rear Bearing LOad SPACET ..........cccvviiiiiee i iciiiieees cvriiieee e e 1
108-1......... JTAS12DX-108-1...... Front Bearing LOad SPacCeT...........cccuiiiiiieei e ceviiiieee e e e e s ssiiiaee e e e e s 1
109............ TS-0267041 .............. SOCKEt SEt SCrEW ....cooieiiiiiiiee e 1/4"-20x3/8" ................ 10
110............ JTAS-12DX-110........ ADOE PUIIBY ...ttt et e e e eeaee e 1
111 ... TS-0209081 .............. Socket Head Cap SCreW.........coovvveeeeiiieeeeiiiee e, 3/8”-16x1-3/4" ............... 1
112............ JTAS10DX-112......... K Y et 1/4" x1/4"x45mm........... 1
113 ... TS-0720091 .............. LoCk WaSher.........oooiiiiiiii e B/ i 10
114 ............ JTAS12DX-114 ......... ADOE BraCKeL ...t et 1
115............ JTAS12-115.............. SPANNET NUL. . e aanaeanenennnnennnnsnnnnnnes 1
116............ TS-0561081 .............. NYION HEX NUL.......ooiiiiii e 3/4"-10 i, 1
117 . JTAS10-117 .............. SPrNG PN oo MBX50 ..., 1
118 ............ JTAS10-118.............. KBY ettt 1/4"x1/4"x2-5/16" .......... 1
119............ TS-0680051 .............. Flat Washer ... TIL6 e 2
120............ TS-0091031 .............. HEX Cap SCreW......cccoiiiiiiiiiiee it 71167-14X1"......ceen 2
121 ............ JTAS10DX-121......... 5] 0= 1 1 SO RRUOUURRPPRR 1
122 ............ JTAS10-122.............. MOLOE BIACKET ... ettt ettt e e stee e e e e e e e e e e eneeaeeas 1
123 ............ JTAS10-123.............. T TP RTOUURRRPPR 1
124 ............ JTAS10L-124 ............ S o] 147 1O 110 SRR 2
125............ JTAS12DX-125......... POl V-Belt ... PJ250.....ccoiiiieiiiees 1
126 ............ JTAS10DX-126......... Motor Mounting BraCKet............cooiiiiiiiiiie e et e e 1
127 ... JTAS10-127N............ MOLOE PUIIBY ...ttt et e e ate e e e e et e e e eneeaeens 1
128 ............ TS-0680031 .............. Flat Washer ... /167 i 10
129............ TS-0720081 .............. LOCK WaShEr ... /16" i 9
130.....cc.... TS-0081031 .............. HEX Cap SCreW......ccooiiiiiiiiiie et 5/16"-18x3/4"................. 4
131............ JTAS12DX-131......... 1Y/ [o] (o SRR 5HP 1PH 230V only...... 1
.................. JTAS10-131-017....... Centrifugal Switch Assembly (not shown) ..........c.cc. covveeeiiiiciiiie e 1
.................. JTAS10-131D............ Fan Cover (NOt SNOWN) .......ccoiiiciiiiiiie it e rveeeeeesssiireeeeeeessssnneneeeees L
.................. JTAS10-131F............ Motor Fan (NOt SHOWN)........cccoiiiiiiiiiiee et vveree e e s ssiieee e e s e essnnneeeeeees L
.................. JTAS10-1315B.......... Start Capacitor (not shown)...............ccceeeeeeenneee.... 600MFD/250VAC......... 1
.................. JTAS10-1315A.......... Run Capacitor (not shown)...............ccceeeeeevvveeeen..... 8OUF/350VAC .............. 1
132 TS-0209071 .............. Socket Head Cap SCreW.........coevvveeeeiiieeeeiiiee e 3/8”-16x1-1/2" ............... 6
133 ..., JTAS10DX-133......... Rear Trunnion BraCket...........cooiiiiiiiiiec i e 1
134............ TS-0561031 .............. HEX NUL. .. 3/87-16...cciiiiiieiie e 5
135.......e TS-0209051 .............. Socket Head Cap SCreW.........ccovveeeeiiiieeeiniieeeeieenn. 3/8-"16X1".ccc i 4
136............ JTAS10-136.............. SPrNG PN .o M8BX25 .. 4
137 e TS-0561081 .............. HEX NUL ...t 3/4"-10 oo 1
138 ............ JTAS10-138.............. FIDEE WASKET ...t teee ettt e e 4
139 ... JTAS10DX-139......... REAI TIUNNION .ttt e e et e e e e e e e ae e e e eneeaeens 1
140............ JTAS10-140.............. REAI BUSHING ...ttt et e e enaee e 2
140-1......... JTAS10DX-140......... Front BUSHING .....ceeiiiiiiie ettt ttee et e e e eaee e e snneeaeens 1
141 ... JTAS12DX-141 ......... Y OKE. ..ttt —abe e e e e e e e et e e e e aar e e e e nneeas 1
142 ............ TS-0270011 .............. SOCKEt SEt SCrEW ....cooiviiiieiiiee e 5/16"-18x1/4"................. 4
143 ............ JTAS10-143.............. L0701 F- | S SRR 2
144 ............ JTAS12DX-144 ......... 5] 0= 1 1 SR USUURURPRI 1
145............ JTAS10-145.............. SPING PN oo M5X30 .o 2
146............ JTAS10-146.............. Worm (Left thread)............ooeeiiiiiiiiic e e 1
146-1......... JTAS10DX-146......... Worm (Right thread) ...........ooi ot e 1
147 ............ JTAS10-147.............. (o Tox Q) T o PR SURUURUPPRR 4
148 ............ JTAS10-148.............. KBY ettt MB5X35 ... 2
149 ............ TS-0208021 .............. Socket Head Cap SCreW.........ccovveeeeeieieeeniiiee e 5/16"-18x1/2"................. 4
150............ JTAS12DX-150......... DUSE DEFIECLON ... et e e e 1
151 ............ JTAS10L-151N.......... HOSE ClIAIMP ...t teee et e e e e e e nae e e e eneeeeens 2
152 ..o JTAS10DX-152......... FrONt TIUNMION ...ttt e e tteee et e e e e e e e aneeeeeannaeaeens 1
.................. JTAS12DX-TA........... Trunnion Assembly (#113, 135, 136, 139 thru 141, 152) .......cccccceeeviienennn 1
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Index No. Part No. Description Size

153 e TS-0051021 .............. HEX Cap SCrEW......eeiiiiieiii et e e 5/16"-18x5/8"
154 ............ TS-0561021 .............. HEX NUL ... 5/16"-18........
155 . JTAS10-155A............ LOCK KNOD ... e
156............ JTAS10-156.............. FIDEr WASHET ... ..t eeeeerie e e e e
157 e TS-0208061 .............. Socket Head Cap SCrew.........covveeeieeeiieenieeseeeene 5/16"-18x1"...
158............ JTAS10DX-158......... Front Trunnion BracCket..........ccooocciiiiiiie e e
159 JTAS10-159.............. Handwheel Handle ...........cccccoo i e
160............ JTAS10-160.............. HaNAWNEE........ooiiii e e
161 ............ JTAS10-161.............. Shield PIALE........eiieie et e
162 ............ TS-0813022 .............. Round Head SCrew..........ccooceeiiieeiieeeecee e 1/4"-20x3/8" .
163 ..o JTAS10-163.............. POINEET <.t teeeaeeeaeeeaeeas
164 ............ JTAS10-164 .............. POINter BraCket ........coieiiiiiiiiiieiie s cevesiiiee e e e e
165 ............ TS-081C102.............. Pan Head SCrew........ccooooeeiieeiiie e #10-24x2".....
166 ....cece.. JTAS10DX-166.......... (101 o [ =] (oo GRS
167 oo TS-0680041 .............. FIat WaSher .......cooeiiiieiie e 38"
169 ....cce.. JTAS12DX-169......... Tl SNt ... e
170 ... JTAS12-170.............. LT =T o o TS
171 . JTAS10L-171............ HOSE et 700mm.........
172 . JTAS10L-172............ L (= OSSP SUROURUTSIT
173 e TS-0208041 .............. Socket Head Cap SCrew.........covveeerierenieenieeneee e 5/16"-18x3/4"
174 ............ JTAS12DX-174......... (O 1] o 31 = = | (-SRI
175 e TS-0680011 .............. FIat WaSher .......cooeiiiieiie e 3/16....c.........
176 e TS-0720051 .............. LOCK WaaShET ... #10... e
177 o JTAS10L-177 ............ HexX Cap BOlt......oooeeiieeie e #10-24x3/8...
178 ... JTAS10L-178............ SPECIAI SCIEW ...ttt eeeae e s s anrraaeeeeas
179 .. JTAS10L-179A.......... Arbor Lock Insert Assembly (#179-1 thru 179-5)..... .cccooeeveeeiiinns
179-1......... JTAS10L-179-1......... Arbor LOCK INSErt ... B8
179-2......... JTAS10L-179-2......... ST o] 10 To [P
179-3......... JTAS10L-179-3......... INSEIT BIOCK .....eeeiiee ettt eeeteeesiee e
179-4......... TS-1502051 .............. Socket Head Cap SCreW........ccvvevveeeiiicviieenee e, M5 x20........
179-5......... TS-1521041 .............. SOCKEL SEE SCIEW ....couviieiiieieie e M4 x10........
181............ TS-0640071 .............. Nylon Insert Lock NUt ........ccccoeeeiiiiiiiiieece e, 1/4-20...........
182 ............ JTAS10L-182N.......... ST o= 1o SRR
183 . JTAS12DX-183......... GUIAE PIAte ...t e
184 ............ TS-0245051 .............. Flat Head Socket SCrew........ccccccovcvvvveeee e, 1/4-20x1.......
185............ JTAS10L-185............ SPECIAI SCIEW ...ttt eeeae e s s arraeeeeeas
186............ JTAS12DX-186......... EXtension SUPPOrt PIate .........ccooeiiiiiiiee e ciiveeee e
187 e, TS-1541021 .............. Nylon Insert Lock NUt .........ccceveeiiiiiiiiiee e, M6B...ovvvreens
188 ............ JTAS10L-188............ PLALE ..ttt e e eeeeaae e
189............ JTAS12DX-189......... Riving Knife Extension Plate...........ccccccceiiiiiiiiiiiiees veiiiiiiee e
190............ TS-1513021 .............. Flat Head Socket SCrew ........ccccccoevvvvvieeeee e, M5x12..........
191............ JTAS10L-191 ............ Clamping BIOCK..........ooiiiiiiiiiiie et evve e
192 ............ JTAS10L-192............ ST o] 10 To [PPSR
193............ JTAS10L-193............ Clamping BIOCK..........cooviiiiiiiiie et e
194 ............ TS-1514031 .............. Flat Head Socket SCrew ........ccccccvvvvvvveeeieeeviciiiieenn, M6X20..........
195............ JTAS10L-195............ Locking HanIE .......cooiiiiiiiiic e e
196............ TS-1541031 .............. Nylon Insert Lock NUt ........cccevveeiiiiiiiiiiee e, V]IS T
197 e JTAS12DX-197 ......... SpPring Shim RiNG.....cooiiiiiie e e
198 .....ece.e JTAS12DX-198......... C-RING. ettt S58...ccciene.
199 ... JTAS12DX-199......... (101 o [ =] (o Tod GRS
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12.3.1 Blade Guard Assembly (JTAS-12-DX) — Exploded View
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12.3.2 Blade Guard Assembly (JTAS-12-DX) — Parts List

Index No Part No Description

1o JTAS12DX-301......... Riving KNife ......oovieiiiie e
.................. JTAS12DX-BGA........ Blade Guard Assembly (#2 thru 16, 22, 24)
2 e JTAS12DX-302......... BUSHING ....veiiiieiiie e
IC I JTAS12DX-303......... Blade Guard Body .........cccoevieeieriieeeeen
T JTAS12DX-304 ......... Blade Guard Side Shield ...........c.ccccceeeneenne
5 e JTAS12DX-305......... Linking Plate ........cccveviieiieiee e
[ J TS-1550041 .............. Flat Washer .........cocooiiiiiiieeeeeeeee e
T o, TS-1514021 .............. Flat Head Socket Screw..........ccoceeviieeennnes
8 e JTAS12DX-308......... Front Shield ...
9 e PM2000-309.............. BUSHING ..o
10 PM2000-310.............. Top Sight Shield ...,
11, TS-1541021 .............. Nylon Insert Lock Nut .........ccccceeviiiiiiinnneennn.
12 e TS-081B012.............. Pan Head SCrew.........ccccovceeeeiiiiiieeiiee e
13 s PM2000-313.............. ROI PN .
14, PM2000-314.............. ROI PN .
15 s PM2000-315.............. LOCK PiN .o
16 . PM2000-316.............. ROIPIN .o
.................. JTAS12DX-AKPA...... Anti-Kickback Pawl Assembly (#17 thru 24)
17 s JTAS12DX-317 ......... Left Anti-Kickback Pawl ............c.ccccoeeernnee
18 e JTAS12DX-318......... Right Anti-Kickback Pawl...............ccccocee...
19 s PM2000-318.............. Pawl Base.......cccoeiieeiieeeie e
20 .. JTAS12DX-320......... Flange......ocovoiiiee e
21 e PM2000-320.............. LOCK PiN ..
22 i PM2000-321.............. ST o] 10 To [P RTOUR TR
23 e JTAS12DX-323......... Flange......ocovoiiiee e
24 PM2000-322.............. | O I o RO
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